— | INSTRUCTIONS
Stmpliatty

36" Rotary Snow Thrower

ARTICLE #9%80175

SIMPLICITY MANUFACTURING COMPANY, INC.

| TP - 1234



The snow plow is shipped from the faptory in 2
carions. The larger carton containg the rotor hous-
ing, skid shoes, drift cutters, speut, 'v"  helt for
spout, and hot air deflector for epgine,

The smalleyr carton confains the drive pulleys-and
belts, one " pulley, 'v" belt, push bar assembly,
front 1ift rod, spout adjusbing handle, support
bracket, pins and halr pin cotiera.

To aseemble the snow plow, aroceed in the following
SEqUet]Ce;
1, Assemble the push bzr assembly to the rear
of the rotor housing using 2 hex cap acrews
1/2" - 13 x 2-1/2" 1g, 2nd 2 hox nuts
1/2-13 aa shown it figure 1.

Hex Cop Scrows

3. Assemble the drift cutfers iu place on each
© #mide of the rgtor housing as shown in fignre 3.

Capserews —
tockwashars —

Drift Cutter

Copscres —
Lockwazher~
Hex Hut

Rertar Houwsing

Fg. 1

2 Assemble the sldd shoes to each side of the
rotor houslog as showst in flgore 2.

Py 3

4. Apply a coating of light odl to the neck of the
dlacharge spout mowmting collar and install
the spowt i place on the rotor housing a6
shown in Hgure 4, The application of ol is
necessary to prevent rusi and to allow the
spout to rotafe freely. Clamp "v''belt around
spout as showmn in figure 4, and loop belt
arvund adjursting pdlley. To adjust {ension of
"V helt, furn the hex nut at point A" in
Figure 4. Avoid excesgive tension.

Rerbor Housing

Corriope Bolis ~  Waoshers —
Loclowashers —  Hax Muts

Wing hEut Speut Extension

= 73] b= Fivot Lever
W Balr Pl =

Fg. 2




5. Fasten rod puide support to the right hand
lift arm and inssrt spout adjusting handle into
rod guide before fastening rod guide toupper
end of guide support. See Hgure’. Rodguide
toust not bhind or pineh az spout adjusting
handle assembly must rotate freely. As-
semble lower end of adjusting haodle to fork
assembly on adjusting pulley.

Spaut Adjusting Handla

drive shaft, the tube or post is angled or
inelined toward the center of the plow and
not toward the end of the plew. Install the
thin washer and the woodruff Key to rotor
driva shaft. Mount the pulley flush spainst
the washer with bub of pulley to face out or
away from pulley post assembly. Tighten
set serew and lock pulley in place, See
flgure G.

Flace "™ helt A" In posltion oo upper
pulley and Insart the stud of the drive groap
inte the pulley post assembly. The sted
must be alipned =0 that the 2 keys {one Key
on each slde of stud] are lhserted inko the
slots on the pulley post. Screw adjusting
nut "Y' upwards on the stud until the ™"
belt may he placed over the pulley an the
rotor drive shaft aa shown in figure 7.
Screw this nut downward against the spring
an the stud until it eompresses the spring to
a height of 2". This wlll tenslon the "'
helt properly. Increasing the tension of "™
belt will ordy cause prematore Belt falinrel

fig. 5

. Connegt tho drive group to the rotor drive
shaft in the following manner:

Two washers are shipped loose in the Smal-
ler carton; one washer is thicker thae the
other and has a3 larger hole or bore than the
thin washer. Assemble the thick washer to
the rotor drive shaft and thon install the
pulley post ascembly. Note that when the
pulley post assembly is mounted on the

Thick Washar

Sak Sorow

y pelrman Bl caperpin

A Beft "C

_2 Sfud
T
Hux Mut "‘l""

'., | I TR
i E:'__[ wrel b -ﬂd]ustmg
214" 11l 'ﬁ" Fod

' i:*lf

n II J"'
Hex Mut " £ J'||,...1

ﬂur i

) &.‘f
el r )
t 5 [F=Fulley /

2P (

fa. 6

Fg. 7

After eonnecting the drive group to the
rotor drive shaft, inspect the (op pulley
shait for proper allgnment, This ahaft st
e perpendicutar to the rotor drive shaft,

To adjust the alignment of thls shaft, loosen
the top lock out oo the stud in the pulley post
assembly and reposition the pulley post pivol
(directly above the top lock nut), When the
alignment of the top pulley shait is correct,
hold the pulley post pivot in position and re-
fighten the lack out.



MOUNTING INSTRUCTIONS

For ease of attzehment to the 700 tractor, follow
the step= outlined below:

1. The snow plow push bar attaches to the front
cof the tragior frame by means of 2 pins
and 2 hair pin eoiters as shown in fipure 3,
Position the snow plow with the pesh bar
direcily under the attaching points on ths
tractor. Tilt the push bar upward until the
vertical projections oo the push Tay are in
place on the tractor frame and insert the
ping, and halr pin cottera.

Fhg. @

3. Remove the protective plastic eover from
the engine drive shaft and insert a key into
the keyway. Apply & woating of grease to the
bare of the drive group engine pulley and
tnonont the pulley ic the engine drive shaft,

See figure 10, Tighten the square head set
serew Aecurely, For removal of this pulley
from eogine shaft insert a 378" - 16 x 3-1/2
g, capdcrew having at least 2-1/2" of thread
length, into the threaded hole "A' of the bear-
lng pin and tighton scyew wntfl pulley is loose
fro shaft.

Square Hd. Set Seraw

g 8

2. The lift lever guadrant on the side of the
fractor contains a series of holes and a pin.
Flace the pin In ths foremast hole of the
quadrant and securs it place with hair pin
cofter. Release the Lift lever and plage in a
forward position, Attach the yoke end of
(ropt 1ft rod fo the Lift lever arm uslyg 2nd
hole from top, on the right haod side of the
tractor, with yoke pin and halr pin cotfer.
Ingert lower end of lift rod into Hit arm
bracket of gush bar and secure with hair pin
cotter. The lower end of the [ront lift rod
ig to point awayfrom the tractor. See Hgure
9. At this point when the lift lever is about
1/4" away [rom the pin in the quadrant, the
rotor housing should be in contact with the
ground. This will allow the plow to follow
the contours of tha surface being plowed but
the quadrant pitn will prevent the lift lever

/o

A -

from latching in the forward positlon I the
plow is driven over a eurhing. Rg. 10



After comneciing the drive group to the
tractor engine and the rotor drive shaft,
ingpeect the top pulley shaft for proper align-
ment, This shaft musi be parallel with the
enging drive shaft, and perpendicular to the
rotor drive shaft,

To adjust the alignment of thi= shaft, 1o0sen
the top lock nut on the stud in the pulley
post assembly and reposition the pulley post
pivet (directly above the top lock nut), When
the alignment of the top polley shatt 1s cor-
rect, hold the pulley post plvot in position
and retighten the logk nat,

. Bemove 2 head bolts from front edge of

engine eylinder head. Install beat deflector
in place so that cui out portion of deflector
fits in Ptack of muffler. Replage head bolts
and tlghten securely. This deflectqr is pro-
vided for winter use only and must be re-
moved b warim weather o prevent over-
heating and damaging enging, The deflector
divects a f{low of warm air around the
carburetor. and allows [or mete effieient
winter aperation of the tracior engina,

To counter balance the weight of the snow
plow, weights are available for moanting to
the rear 1!t assembly. When these weights
are o place, they provide sufflcient counter-
talancing to allew the plow to he raised or
lowered with ease. See figure 11.

BELT REPLACEMENT

When it becomes desirable or necessary o replace
the "+ belts "A", "B, loogen the lock muts ™Y and
&, This will release the tensicn on the belts "av
and "B'" and allow removal and replacement, To pro-
perly tension belt “"A™, tighten Iock not ¥" until the
tension spring la compresssd to s height of 2V, To
properly tension Lhelt "BY, tighten lock nut "2 untll
the teneion spring is compressed to a height of
2-1/4", See figure B,

To inerease fension on belt "C", remove cotter pin

from upper end of zdjusting rod when clutch is dls-
engaged, See [lgure G, When rod is frea from clutch
lever, serew the rod putward from the adjuating rod
pivot, This in effect lengthens the rod and will add
tension to belt when rodls assembledto cluteh lever.
Belt tension In excess of that required fo drive the
gnow plow will gnly resolt in premature belt failure.

¥ s,

-'L.- -
o
A1

T
o

Eg. il

QPERATION

Operation of the roter is controlled by the position
of the clotch lever. Ses figure 13. To operate the
rotor, place the clutch lover I lhe horizontal dis-
engaged position, and start the tractor engine, Lift -
the lever into the wertical enpaped position and the
rogtor will operate as long as the tractor engine is
runiting. Bear io mind that the rotor will be re-
volving as long as the eluteh §s engaged znd the
cngine 18 running, Exer¢ise paution at all times and
never aftempt {0 remove snow or lee [yom the rator
housing or discharge chute unless clutch is dis-
engaged and iraclor engine 1s stopped.



lutch Engaged @

e
e =

A%

Pl

1

Yoot

L

g 13

The =kid shoes on each side of the rotor housing are
adjuatable either up or down to soit the surfare gver
which the plow 15 (0 be operated. For asmooth sur-
face, loosen the nuts and set the shoes =q that the
lowwer edge of the rotor housing rides oo the
surfare, For yse over an uneven or rough surface,
adjust the shoes for maximom lift,

When using the plow set the discharge spout 50 that
the gnow will be thrown with the wind and never into
the wind. Throwing anow into the wind is apt i be a
source of discomfort to (he operator. To zlter the
directivn of discharge, rotate the spout by means of
the adjusting handla. The aople of discharge may be
altered by logsening the wing nut on the discharge
spait extension adjustng rod and moving the exten-
sion fp the desired position. Retighten the nut.

Whoen operating the olow throueh excessively heavy
drifts of =now, pull back on lift lever and ralse plow
while taking the flrst pass through the drifi, Then
back off and lower the plow and go through again,
After the first path through the drifi has beeno
opened, it may Be convenlent to uze only a portion
of the width of the plow on succeeding passes.
Naturally, efficient plowing methods will vary from
one snowiall to ancther and fyom location tolocation
and the operator must judse for himself which
metheds produce the best results.

Tite wheel welghts and tlre chalng will offer in-
creased traciion under rugged snow condition and
are avallable from your Simplicity dealer.

When transporting the plow from one iocation io
another, disengage rotor clutek lever and pull 10t
lever btack to latched position and carry plow In
rai=sed position.

When possible, it will be best to atare the snow plow
in a cold area s that snow will net melt ob snow
plow and cause formaton of ide,

A belt guard 1z provided for tha protection of the rolor drivoe belt when using the plaw
durlng windy weather, This guard alds in preventng the accumulatlon of {ce and snow
on the rotar deive belt. Referto expleded—view of the driwve group, shown on page 10,
for the proper lecatlon and positen of this guard. {3es tbem “BL" }.

CAUTION: It is the operators obligation to avoid
forelgn material or obstruetions in snow. Bear in
mind that pleces of pipe, rocks, Inmbey, or Fags may
jatn the rotor and damape it or the drive belt=, Ba
prepared to disengage the potor clutelh quicldy if this
should happen. H rofor sheuld jamon alien material,
be sure to shut off tractor engine before atfemptine

to removre chstruction.

shown in figure 12,

Ing seals.

Lubrication

The snow plow has 3 grease fiitings which require
pesasional lubrieabon with genaral purpaas auto-
metive grease. The location of these firtings is

The bearlngs on the rotor shaft are of a sealed type
and do not ragquire further lobfeation, The occasion-
al application of a lght motor oll to the ends of the
rotor shaft will ajd in prolongiog the life of the bear-




SPOUT GROUP

Ordur by Fart Hygmbar

Ref. Ref.
Leatter [ Part Ho Descrpton Letter | Park Wo. Deacription
A 106338 | Spout Assembly w 106358 | Rod, Bell Tightener
B 106321 | Extension, Spoul X 722001 | Cotter Pin, 3/32" x 374" 1g.
o] 703005 | CarfdageBolt, 5/16-18 §G x 3/4 17, T 705019 | Capsarew, 3/16-18 HIC x 1 1/4"1g,
D 715001 | Washer, Plaln, 378" Z F17511 | Wut, Lock, Hex, 5/16-18 NC
E HI6220 | MNut, Wing Ab 705016 | Capacrew, Hex, 3/8-16 x1 1/4"1g.
F 717001 | Hex Nur, 516 18 NC AB 720002 | Look Washer, 3/B"
G 730001 | Washar, Lock, 5/16" AC 717003 | Hex Nut, 3/8"-16 NC
H 717511 | Nut,Lock, Hex, 5/16"-18 NC AD 106343 | Pulley hssembly, idler
] 11511k { Belt, "y" AE B131020C | Spacer
K 121042 | Plare AF 121210 | Washay
L 719002 | Washar, Flain, 5/15" AC 719002 | Washer, Plain, 3/B"
M 106128 | Lever, Idler Pulley AH 152050 | Guide, Rod .
N 153081 | Spacer AT 705010 | Capscrew, Hex,2/8-16x [ 3/4" 1g,
F 718001 | Washer, Plain, 3/8" A 717003 | Hex Nut, 3/8"-1F NG
qQ 720002 | Washer, Losk, 378" AL 106131 | Fork Assembly
R 05005 | Capscrew, Hex, 3/8-16HCx 1" 1g. AN 705018 | Capscrew,Hex,5/16-18x11/2"1g.
8 717003 | Hex Nut, 3/8--156 NG AN 717511 [ Hex Nut, 5/16"~18 NC
T 106357 | Sooket Aszambly, Rod LB 106133 | Handle Aszsembly
¥ 2191043 | Bprng AL 106135 | Support, Rod Guide
v 717003 | Hex Nut, 3/8"-i6 NC AR 720002 | Washer, Lock, 3/8"
AS 705023 | Capscrew, Hex, 5/16-16 = 1 3/4 14,




dNOoYO YOLO0Y » AQOY

laquanp Wiy Ay deprg




BODY & ROTOR GROUP

+— Order by Part Numbar

Reference
Laktar Part No. Dazecription

A 1NEN3L Body Assemhly
! 146438 Seoraper, Body
[ 106137 Clamp. Scraper
D 715020 Capscrew, Hex Hd., 5716 =18 NG x 374" 1g,
E 717061 Nut. Hex, Full, 5/16"-18 NC
F 717511 Nut, Hex, Full. 5/16"-18 NC
] Fl301A Capscrew, Hex Hd., 1/4"-20 NC = 172" 1g.
H 720003 Wasgher, Lock, 1/4"
i) F17005 Mut, Hex, Full, 1/4"-20 NG
K 106140 Shoe hssembly, Left Hand
L 106143 Shoa Azsambly, Right Hapd
M FOI004 Bolt, Cardage, 3/8"-16 8O x 3/4= 1g.
H 718001 Washer, Plain, 1/8"
F 720002 Washer, Look, 3/8"
Q 717003 Mut, Hex, Full, 3/8"-16 NC
R 106047 Rotor Assembly
8 106051 Bearing, Ball
T 705017 Capsecraw, 5/16Y=18 WG x 354" 10.
U Fa000 1 Washer, Lock, 5/16"
W 717001 Nul, Hex, Pull, 5/16"-18 N
W 106052 Sprocket, Rotor
® Flasga Set Screw, Cup Point, Hex Sookeat, 5/16"=18 NC = 5/16"° lg.
Y 151040 Kevy, "Hi-Pro"
Z 106053 Housing Azsembly, Bearing
AR 16104 Bragkeat, Chain Guard
AB 717008 Nut, Hex, Pull, }/2°-13 NG
AL Fi7002 Fltting, Greage
AD 154288 Bearlng, Nerdla
AR HDG1012 Washer
AF 106055 Shaft Aszsombly
AG 10EA5E Ghain, Rotor
AH 105103 Fuard, Chalin
AT FU5017 Capacrew, Hex Hd., 5/16-18 NG x 3/4" 1g,
AR 70001 Washar, Lok, 5/16"
AL 715002 Washer, Plaln, 5/16"
And 717001 Wut, Hex, Full, §/16"-189 NC
AN 106145 Cutter Assembly, Drift, Laft Hand
AP 1061439 Gutter Azsembly, Drift, Right Hand
A 705017 Capsorese, Hex Hé., 5/16°-18 HC x 5/8= 1g.”
AR 720001 Washer, Lock, 5/16"
AS 717001 Nut, Hex, Full, 5/16"-18 NO
AT 705017 Capscrew, Hex Hd., 5/16"=18 NG x 3/4" Ig.
AT 720001 Washer, Lock, 5/16"
AV 7130062 Washer, Platn, 5/16"




DRIVE GROUP

Grder by Part Humber

10



DRIVE GROUP

;—.— Qrder by Fort Humber

Refersnee

Lefter Fart No. Description
A 106058 Washer

B 106444 Post As=y., Pulley

C 8101048 Key

b 106138 Stud

E 106138 Cap

F 106054 Spring

) T17018 Nut, Hex, Jam, 578" - 11 N, O,

H 106122 Pivet, Pullay Post

g 106116 Shaft, Pulley

K T23008 Pla, Roll, 5/16" x I 1g.

L T22003 Pin, Cofter 3/16" x 1-1/4" Ig.

M 106068 Fulley Assy.

N 727001 Fitting, Grease

p 154258 Bearing, Needle

Q 1060659 Washer

R 118018 Washer

S 106111 Posf Assy., Puiley

T 106113 Screw Assy,, Belt Tension

U 1045064 Spring

v TITO18 Nut, Hex, Jam, 5/8'" - 11 M. C.

W T2T001 Filting, Grease

X 108078 Flanga Assy,

¥ 154258 Bearing, Meadla

z 108081 Shaft

AA 135003 Key, Woodrufi

AB 8141003 Wagher

AC 154308 Palley

AD 1060157 Pulley

AE 106117 Arm Aszy., Polley

AT 7oa002 Bolt, Carriape, 3/8" - 18 N, £, = 1 1/4" 1g.
AL 717504 Mut, Hex, Full Lock, 3/8" - 16 N. C., Elastic Stop Nut
AK 108100 Fivot, Adj. Rod

Al 722016 Pin, Cotter, 3/32" x 578" 1.

AEK 108110 Rad, Adj.

AT, 105121 Lever, Belt Relzase

Aw 123081 Spacer .
AN 703005 Screw, Hex Hd. Cap, 3/8" - 16 M. C. x 1" Ix.
AP 719002 Washer, Plain, 5/i6"

AR 720002 Washer, Lock, 3/8"

AR T1T003 Nut, Hex, Full, 3/8" - 18 N, £,

AS 106040 Pulley, Engine

AT 713006 Screw, Sq. Hd., Cup Pelnt, Set, 5/168" - 18 ¥.C. x 1,2"g.
AT BOBI 100 Key

AY 108203 Beariog, Bali

AW 118094 Ring, Netajning

AX 106043 Ring, Retuining

AY 106004 Pin, Bearing

AZ 106052 Spacer

BA 717517 Nut, Hex, Jam, Logk, 3/4" - 18 M. F.
BE 152017 Belt, V'Y

BC 121078 Belt, v

BD 106123 Belt, "'y

BE 8141003 Washer

BF 106057 Tulley

BG 725003 Key, Woodrif

BH Ti60D2 Capscrew, 3/8-16 N. C. x 3-1/2" lg., minimum thread length 2-1/2"
BT 7200032 Washer, Lock, 3/8"

BK 717003 Kut, Hex, Full, 3/8"-16 NC

BL 106447 Guard, B=lt




PUSH BAR GROUP

]

m-—(%t

Qrder by Part Wombar

*—ﬂ‘l’d" by Fard Humber
Leforence
Letter Part Mo. Description
A 106084 Bar Assembly, Push
B 705048 Capserew, Hex Hd., 1/8" - 13 M. C. x 2-1,/2" 1g,
C 717518 Mat, Hex, Full, Lock, 1/2" - 13 N, .
D 113053 Pin
E 8161045 Clip, Spring
F 8161045 Clip, Fpring
G 106178 Hod, Front Lift
B 717008 Mul, Full, Hex, 1/4" - 20 4. F.
J 154304 Yoke End, Adjusting '
K 154305 Fin, Yoke
L 106172 Deflactor, Hoi Air
M 106173 Decal, "Canfion”

12




